



AIDIMA

Reference: 1103171-01 / -02
Assignment: 21100512

TEST CERTIFICATE No 600.I.1103.102.EN.02

PRODUCT: Container 2010227

COMPANY: CASEMEDIA EMBALAJES, S.L.
C/ La Rinconada km. 5,5 C/B Nave 13
41309 SEVILLA (SPAIN)



TESTS: Tests according to standard **ATA SPECIFICATION 300 (CATEGORY II).**
- **Drop test**

RESULT: According to the results in test report number 600.I.1103.102.EN.02, the tested samples fulfilled satisfactorily the requirements of the testing.

Paterna, 28th March 2011

Francisco Sánchez

*Technical Manager of the Packaging
and Transport Laboratory.*

This certificate only refers to the samples tested by the AIDIMA laboratory.
This document must not be reproduced without the authorization of AIDIMA.